MEETING AGENDA

CITY OF EAST HELENA

CITY HALL - 306 EAST MAIN - ROOM 110

COUNCIL MEETING: 6:30 PM

DATE: TUESDAY, AUGUST 19, 2025

JOIN ZOOM MEETING: https://us06web.zoom.us/j/3787705872
CONFERENCE CALL-IN: 1-253-205-0468 MEETING ID: 378 770 5872

MEETING CALLED TO ORDER: Mayor Harris

PLEDGE OF ALLEGIANCE: Councilmember Ferguson

EAST HELENA HIGH SCHOOL ACTIVITIES UPDATE: Activities Director Shaun Murgel, East Helena
Public Schools
Action: Information only

WASTEWATER TREATMENT PLANT UPGRADE PRESENTATION: Jeremy Perlinski, Robert Peccia
& Associates
Action: Information only

PUBLIC COMMENTS: Note: This time is set aside for comments from the public on matters that are not on
the meeting agenda. Public comments will be taken on agenda items prior to a motion. All public comments
will be limited to a reasonable duration. Prior to your comments, please state your name and address in an
audible tone of voice for the record.

APPROVAL OF MINUTES: August 5, 2025

CITY COURT REPORT: City Judge Dennis Loveless

DEPARTMENTAL REPORTS:
Administration — Clerk/Treasurer Amy Thorngren
Police Department — Police Chief Mike Sanders
Public Works - Public Works Director Kevin Ore
Volunteer Fire Department - Fire Chief Roger Campbell

UNFINISHED BUSINESS:
1. East Helena Christmas Stroll — Stacia Winslow
Action: Approve/Deny/Table

NEW BUSINESS:
1. J4 Automotive Request to Use Main Street Park for the Halloween and Christmas Strolls — Kit Johnson
Action: Approve/Deny/Table
2. Valley Bank Request to Use City Facilities for the East Helena Christmas Stroll December 4th —
Stephanie Chambers

8/19/25 Council Packet Page 1


https://us06web.zoom.us/j/3787705872

Action: Approve/Deny/Table

3. Appointment of Jennifer Opie to the East Helena Police Commission — Mayor Harris
Action: Approve/Deny/Table

4. City of East Helena Western Montana Hazard Mitigation Plan Adoption Resolution — Mayor Harris
Action: Approve/Deny/Table

5. Resolution of Respect and Esteem for Isabelle Pistelak — Mayor Harris
Action: Approve/Deny/Table

6. Resolution to Hold the November 4™ General Election — Mayor Harris
Action: Approve/Deny/Table

7. Prickly Pear Estates Regional Lift Station Grant of Easement — Mayor Harris
Action: Approve/Deny/Table

MAYOR’S REPORT: Mayor Harris

COUNCILMEMBERS’ REPORTS:
Don Dahl
Judy Leland
Wesley Feist
Suzanne Ferguson

LEGAL REPORT: City Attorney Elverum

PAYMENT OF BILLS: Action: Approve/Deny/Table

MEETING SCHEDULE:
1. East Helena Zoning Commission Meeting & Public Hearing, Wednesday, August 20, 6:00 p.m., City
Hall Rm 110

2. East Helena City Council Meeting, Tuesday, September 2, 6:30 p.m., City Hall Rm 110
East Helena Planning Board Meeting, Wednesday, September 10, 6:00 p.m., City Hall Rm 110
4. East Helena City Council Meeting, Tuesday, September 16, 6:30 p.m., City Hall Rm 110

(98]

ADJOURNMENT: Mayor Harris

ADA NOTICE
The City of East Helena is committed to providing access to persons with disabilities for its meetings, in compliance with Title II of the
Americans with Disabilities Act and the Montana Human Rights Act. The city will not exclude people with disabilities from participating
in its meetings, or otherwise deny them the City’s services, programs, or activities. Persons with disabilities requiring accommodations
to participate in the City’s meetings, services, programs, or activities should contact the City Clerk as soon as possible to allow sufficient
time to arrange for the requested accommodation, at any of the following:
(406) 227-5321 or TTY Relay Service 1-800-253-4091 or 711
cityclerk@easthelenamt.us - 306 East Main Street, P.O. Box 1170, East Helena, MT 59635

8/19/25 Council Packet Page 2


mailto:cityclerk@easthelenamt.us

RECEIVED

AUG 11 2025 CITY OF EAST HELENA

CITY OF 306 E MAIN ST / PO BOX 1170
EAST HELENA, MT EAST HELENA, MT 59635

(406) 227-5321
ORIGINAL COUNCIL MEETING DATE:

Agenda item:

Sclpool N4 APE 8N

From:

SHAv~ Mook

Initiated by City: /ﬁ?‘ES ONO (check one)

Department:

Presented by:

Action requested:

PLEASE PROVIDE A NARRATIVE BACKGROUND OF THE PROPOSED AGENDA ITEM:

wka% > 70\"‘] 0~

Attachments: OYES BNO (check one)
Date submitted:
Iy 125
RECOMMENDATIONS: Initial:
Approve for agenda: OYES ONO
Referred to Dept. Head for resolution: OIYES ONO
Referred to - OYES ONO

Agenda requests must be submitted to East Helena City Hall by noon the Wednesday prior to the
Tuesday council meeting.

8/19/25 Council Packet Page 3
Form Version Date: 01/03/2018




8/19/25 Council Packet Page 4



City of East Helena
Wastewater System Update

WWTP Facility Plan — Meeting No. 1

1‘%) Council Meeting — August 19, 2025
RPA

ROBERT PECC|A & ASSOC|ATES 8/19/25CouncilPacketPa§e5



Previous Council Meeting Presentation

= \Where have we been?

= MPDES renewal, GW permit application, rate increase, WWTP optimization

= Where are we now?
= Headworks & CIPP project (latter completed in June)

= GW permit application complete — under DEQ review

= \Where are we headed?

=" [WWTP Facility Planfand Development Plan

= Qverall treatment plant upgrade

mjw Robert Peccia & Associates 8/19/25 Council Packet Page 6



Why Do We Need a WWTP Facility Plan?

= |dentify treatment alternatives
* Analyze capital and lifecycle (O&M) costs
" Finalize design criteria for future upgrades

. Table Of Contents... Chapter 1 — Flow and Load Projections

Chapter 2 — Effluent Limitations and Disposal Evaluation
Chapter 3 — Preliminary Treatment Overview

Chapter 4 — Secondary Treatment and UV Disinfection

Chapter 5 — Solids Handling and Disposal Evaluation

Chapter 6 — Ancillary Process Discussion

Chapter 7 — Environmental Discussion and Other Considerations

mjw Robert Peccia & Associates 8/19/25 Council Packet Page 7



Why is a WWTP Upgrade Necessary?

* Required to replace existing WWTP (regardless of growth)

" Designed to handle increased flows and improve effluent quality

= New secondary treatment process + disinfection

= Upgrade solids stabilization and dewatering capabilities

" |nitiate design in 1Q 2026
= Operational by January 2029

l“%%) Robert Peccia & Associates

Alum.

L

Influent
i ——

Membrane Tank Effluent

eration m

Sludge

qT *} i‘

8/19/25 Council Packet Page 8




Chapter 1 —Flow & Loa

East Clark Street Lift Station
East Helena High Sehoal Lift Station
Highland Meadows Lift Station
K&R Lift Siaiion

Lane Avenue Lift Station
Moniana Avenue Lift Station
Moontown Lifi Station

Red Fox Meados Lif Staion
Viglante Lift Stafion
Sanitary Sewer Manhoie
Sewer Pipe Diameter

2in

e din

—gin

— 00

—2in

—5in

—1gin

— 21 i

=== Force Man

=== Exizmal Farcemains

[ city of East Helena

L o N East Clark Street Sewer and Wates Distict
Highland Meadows Subdivision
Red Fox Meadows Subdivision
EEE] vigtante subdivision

= Feie Pak Traier Court

Figure 1.1
Wastewater Service Area

8/19/25 Council Packet Pa§e 9



Chapter 1 — Flow & Load Projections

= Historical Wastewater Flows

Table 1.1: East Helena Influent Wastewater Flows 2019 - 2023

Average Per Max Peak Hour Diry
y WWwW Daily Flow Capita Month Flow (gpd) § Weather
gl | Users (gpd) Flow | Flow (gpd) Flow (gpd)
(gpcd)
2019 2447 296,326 121 526,491 1,041,895 233,228
2020 2523 218,570 ar 311,503 766,131 187,198
2021 2,668 209,252 78 232,638 729279 204 565
2022 2,969 244 677 82 375,183 843,214 252 947
2023 3,084 350,705 114 722,078 1,203,685 264,756
Averages 263,906 96 433,578 916,841 228,539

# Robert Peccia & Associates

8/19/25 Council Packet Pag(e5 10



Chapter 1 — Flow & Load Projections

" [nfluent Design Criteria

Year 2037 WW Users 11,608 Year 2052 WW Users 16,719
Annual Average Day Values Annual Average Day Values

FParameter Per Capita Concentration Flow & Load Farameter Per Capita Concentrafion Flow & Load

Flow — Total 1.20 mgd Flow — Total 99 gpcd - 1.65 mgd
5 20 aay B u.1f ppcd U mgiL Z,0.44 |biday
TSS 0.16 ppcd 183 mg/L 1,833 Ib/day 155 0.16 ppcd 192 mg/L 2,640 Ib/day

TKN 0.035 ppcd 41 mg/L 409 Ib/day TKN 0.035 ppcd 43 mg/L 589 Ib/day

TP 0.005 ppcd 5.7 mg/L 57 Ib/day TP 0.005 pped 6.0 mg/L 83 Ib/day

Maximum Month Values Maximum Month Values

Flow — Total 151 gped - 1.75 mgd Flow — Total 144 gped - 241 mgd
BOD-: 0.21 ppcd 170 mg/L 2,489 Ib/day BODs 0.21 ppcd 178 mg/L 3,585 Ib/day
TSS 0.23 ppcd 186 mg/L 2,718 Ib/day TSS 0.23 ppcd 195 mg/L 3,915 Ib/day

TKN 0.041 ppcd 32 mg/L 474 |biday TKN 0.041 ppecd 34 mg/L 682 Ib/day

TP 0.007 ppcd 5.5 mg/l 80 Ib/day TP 0.007 ppcd 5.8 mg/L 116 Ib/day

Peak Hour Values Peak Hour Values
Flow — Total 299 gpcd - 3.47 mgd Flow — Total 270 gped - 451 mgd

Robert Peccia & Associates

8/19/25 Council Packet Pagg 11




Chapter 2 — Effluent Limitations & Disposal Evaluation

= Surface Water Discharge
= MPDES Permit renewal completed in Aug 2024
= 2019-issued permit administratively extended (same limits & sampling for now)
* Continued discharge to Prickly Pear Creek

= Groundwater Discharge

= Needed for future effluent compliance

"= No timeline for permit issuance...additional sampling required

= |nfiltration/percolation (I/P) facility sized for 1 MG/day of effluent

I“JW Robert Peccia & Associates 8/19/25 Council Packet Pagg 12



Chapter 2 — Effluent Limitations & Disposal Evaluation

= Biosolids Disposal

= Class A: treatment to “exceptional quality” — give to the public or PW projects

= Class B: treatment to significantly reduce pathogens — apply to farmland

» Unclassified: pass paint filter & TCLP tests — haul to municipal solid waste landfill
" Future Regulatory Hurdles

= Decreasing nutrient (nitrogen & phosphorous) waste load allocations

= Changes to metals limits

= Per- and polyfluoroalkyl substances (PFAS)

I“JW Robert Peccia & Associates 8/19/25 Council Packet Pagg 13



Chapter 2 — Effluent Limitations & Disposal Evaluation

= Effluent Design Criteria

Table 2.2: East Helena Effluent Design Criteria

Parameter Units Prini:krlgeiear Di 53?;, ge
Effluent Flow gpd <800,000 <1,000.000
: : mg/L <15 <30
Biochemical Oxygen Demand (BOD:) biday =100 —
_ mg/L <15 <30
Total Suspended Solids (TSS)
Ibiday <100 —
E. coli Bactena, year-round Orgs./100 mL <100 <100
Ammonia (NHz) mg/L <1.0 —
Nitrate (NO:) mg/L - <hh
Nitrogen (TN) mg/L <60 -
Ib/day <50 —
mg/L <05 <20
Phospheorous (TP) biday <5 _
Copper, Total Recoverable pg/L <10 —

e

Robert Peccia & Associates

95% removal

95% removal

88% removal

91% removal

8/19/25 Council Packet Pa%S 14



Chapter 3 — Preliminary Treatment Overview

" Influent Pump Station

;7:',‘&—7‘\ ?ﬁ_":—f‘__-h“:

e d
o -
H:}\v.»;/. "

w Robert Peccia & Associates 8/19/25 Couneil Packet Page 15



Chapter 3 — Preliminary Treatment Overview

" Screening System | P-tesion, sam 8

]

[z WECHaMICAL SCREER &1

[ |

)
[
SCREW COMVETOR <5 |

e
J=EC—13 |

:?_E‘.- SCREEMMGS WASHER SOOMP ACTOR

— s E=TT)
m Robert Peccia & Associates 8/19/25 Council Packet Pafg 16



m Robert Peccia & Associates

= Grit Removal Sy

—

stem

£ GRIT WaSHER

=

7

e X

SELF-FRKING CRT FLMF

[3F-02 e

B=0" WORTES GHT CHauwaps
#

8/19/25 Council Packet Pafg 17



Chapter 4 — Secondary Treatment & UV Disinfection

= Oxidation Ditch
= Version of activated sludge in large oval or racetrack-shaped basins
" Long SRT minimizes process upsets and promotes biological nutrient removal
= |deal for limited staffing, low O&M costs and exceptional effluent quality
= Utilizes brush rotors or slow-speed mixers for aeration and mixing
= Secondary Clarifier
= Circular basin used to settle solids (MLSS) from the oxidation ditch

= Solids are returned (RAS) or wasted (WAS) and scum is “scraped” from the surface

mjw Robert Peccia & Associates 8/19/25 Council Packet Page 18



Chapter 4 — Secondary Treatment & UV Disinfection

2 235

8/19/25 Council Packet Pa% 19




Chapter 4 — Secondary Treatment & UV Disinfection

= Sequencing Batch Reactor (SBR)

Type of fill and draw activated sludge system in a single reactor

" Four general phases occur during programmed time intervals:

v’ Fill - wastewater enters to a defined depth
v' React — aeration and mixing for biological processes
v’ Settle — solids are settled to the bottom of the basin

v' Draw — treated effluent is discharged through a decanter

No need for secondary clarifiers — smaller footprint and cost savings
" More complex to operate but still produce high-quality effluent

ﬂ%} Utilize blowers, submerged diffusers, and surface mixers
RPA

Robert Peccia & Associates 8/19/25 Council Packet Page 20



Chapter 4 — Secondary Treatment & UV Disinfection

Robert Peccia & Associates 8/19/25 Council Packet Page 21



Chapter 4 — Secondary Treatment & UV Disinfection

= Membrane Bioreactor (MBR)
= Advanced activated sludge process that utilizes membranes for solids removal
= Design includes various reactor basins for biological treatment
= Submerged membranes can be hollow fiber or flat sheet
= Higher MLSS concentration allows for smaller footprint and less concrete
= Significant operational complexity but produces first-class reclaimed water
= Operational costs are typically high due to increased energy and chemicals

= Equipment includes blowers, mixers, pumps, and actuated valves

mjw Robert Peccia & Associates 8/19/25 Council Packet Page 22



Chapter 4 — Secondary Treatment & UV Disinfection |

m J Robert Peccia & Associates 8/19/25 Council Packet Page 23




Chapter 5 — Solids Handling & Disposal

* Thermal Sludge Drying (Class A Biosolids)
= Automated, continuous flow system
= Requires dewatered (15-30%) biosolids
* High temperatures (between 300-600°F) to reduce pathogens
" Produces material with less than 10% moisture
= Suitable for landscaping or distribution to the public
" Includes odor control facilities

= Complex operation with high capital and operating costs

mjw Robert Peccia & Associates 8/19/25 Council Packet Page 24



Chapter 5 — Solids Handling & Disposal

sy g

m/w Robert Peccia & Associates 8/19/25 Council Packet Paﬁz 25



Chapter 5 — Solids Handling & Disposal

= Aerobic Digestion (Class B Biosolids)
= Basins sized for 40 to 60 days of SRT to stabilize waste sludge
= Air (oxygen) breaks down organic material and minimize odors
= Mixing accomplished with aeration/diffusers or mechanical equipment

= Decoupled systems allow for operational flexibility and cost savings

Settling and decanting can increase solids concentration and reduce volume

= Aeration provided by blowers and diffusers or ring spargers

mjw Robert Peccia & Associates 8/19/25 Council Packet Page 26



Chapter 5 — Solids Handling & Disposal

drive J H shaft
/

/

/r,//’—‘/j
_

NS

micro-vor- motion fins ring sparger byperboloid shear fins
fices mixer-body

Robert Peccia & Associates

air pipe

Schematical
represeniation of the
HYPERCLASSIC®
Mixing & Aeralion
Syzlem

The iTURBO -Blower

iTB 50 with an Input

Power of 50 hp/42 kW

8/19/25 Council Packet Pa§§ 27



Chapter 5 — Solids Handling & Disposal

= Sludge Storage (Unclassified Biosolids)
= Aerated basins minimize odors and reduce organic material
= Concrete basins allow for increased depths and smaller footprint
= Provides volume for dewatering equipment maintenance or repair
= Settling and decanting can increase solids concentration and reduce volume
= Mixing and aeration provided by blowers and submerged diffusers

= Similar process to current plant operations for waste sludge

mjw Robert Peccia & Associates 8/19/25 Council Packet Page 28



8/19/25 Council Packet Pa§5e 29

isposal

Robert Peccia & Associates

O
oJ
Q0
=
O
-
(O
L
(s
O
Ie)
Vg
_
LN
-
Q
i’
Q.
(O
-
O

SRR
SRR




Chapter 5 — Solids Handling & Disposal

= Solids Dewatering Alternatives

= Centrifuge

v’ Single piece of equipment; small footprint; two large motors rotating at very high speeds
v’ Produces cake up to 20% solids with reasonable polymer dosing rates (20-24 Ib/dry ton)

= Rotary Fan Press

v' Multiple units on a single shaft/motor; largest footprint; small motor at slow speeds
v’ Produces cake up to 18% solids with low polymer dosing rates (15-20 Ib/dry ton)

= Screw Press

v Multiple units; integral flocculation tank; medium footprint; small motors at slow speeds